Olicom / 07-07-98 FCC ID: HST167
Exhibit B  Test Report, Measurements of RFI

The following pages show the test setup and the test results for Olicom GoCard
3250. Please note that the equipment only complies to class B when using Shielded
cable. In our manual we specify that shielded cables must be used to comply to

class B.
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Ms. Susanne C. Petersen
Olicom A/S

EN 55022 class A

EN 55022 class B

FCC Rules and Regulations part 15, subpart B, class A
FCC Rules and Regulations part 15, subpart B class B,
demonstrated by compliance with EN 55022:1994, class B
VCCl class A

VCCl class B

Henrik Egeberg Nielsen
Jesper Nielsen

The emission from the 3250 was below the limit of EN
55022 class A, FCC Rules and Regulations part 15, subpart
B, class A and VCCI class A when using UTP cable.

The emission from the 3250 was below the limit of EN
55022 class B, FCC Rules and Regulations part 15,
subpart B class B, demonstrated by compliance with EN
55022:1994, class B and VCCI class B when using S-UTP
cable.
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SUMMARY OF TEST RESULTS
The results of the emission tests can be summarised as follows:

Emission tests EN 55022 FCC vVCCI

class A and B class A and B class Aand B

Conducted emission, Passed Passed Passed

AC mains

Radiated Passed Passed* Passed

electromagnetic field

Abbreviations Passed

Not done

N/A

Not relevant

The emission was below the limit.

No test was performed.

Not applicable.

The test was not relevant for the test object.

* The FCC class B were demonstrated by compliance with EN 55022:1994, class B

All class A measurements were made using UTP cable and all class B measurements were
made using S-UTP cable. See section 3.1

The test results relate only to the specimen tested.



TEST SPECIMEN

Category
Manufacturer
Model/Type
Part no.

Serial no.
Supply voltage

Operational mode
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Computer Network
Olicom A/S

GoCard 3250 Dongle
770001600

C82DE6

1157230 VAC

During the test, the EUT was constantly transmitting and
receiving data through the communication cables. See section
3.1
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GENERAL TEST CONDITIONS
Test set-up
Semi anechoic shielded room
230 VAC
ACT7DC adaptor
115 VAC
Printer GoCard 3250
3.1.5 EUT GoCard 3250 Dongle
3.1.1 3.1.2
Notebook
3.1.3
UTPor S-UTP
3. 11or31.12

3.1.1

3.1.2

Mouse
314
UTP-STP balun
3.1.9and 3.1.10
GoCard 3221 ’J_‘ ’J_I
3.1.6 STP-MAU
318

Trafic generator

3.1.7

FIG. 1

Test set-up including test object and peripheral equipment.

The complete system used during the tests consisted of the following units:

3250 Dongle, EUT

Manufacturer
Model/Type
Part no.
Serial no.

3250

Manufacturer
Model/Type
Part no.
Serial no.

Olicom A/S
GoCard 3250
770001600
CR2DES6

Olicom A/S
GoCard 3250 Dongle
560570501



313

3.14

3.1.5

3.1.6

3.1.7

3.1.8

Notebook PC

Manufacturer
Model/type
Part no.
Serial no.
FCCID

Mouse

Manufacturer
Model/type
Part no.
Serial no.
FCCID

Printer

Manufacturer
Model/type
Part no.
Serial no.
FCCID

PC-card

Manufacturer
Model/type
Part no.
Serial no.
FCCID

Traffic generator

Manufacturer
Model/type
Part no.
Serial no.
FCCID

STP MAU

Manufacturer
Model/type
Part no.
Serial no.
FCCID

Hewlett Packard

HP Omnibook 2000 CS

TW72805047
B945500

Genius
GM-F303

00429101
FSU4VVGMZAS

Hewilett Packard
Deskjet 8900

SG7AB190QY
B94C4602X

Olicom
GoCard 3221
770001020
FEEDO3

IBM
Thinkpad 360 / 2620

550A7L3
AN02620M

Olicom
0C-3625
770000001
018825

DANAK-193944
DELTA-K225159-1
Page 9 of 22



3.1.9/10 UTP-STP balun

3111

3.1.12

Manufacturer
Model/type
Part no.
Serial no.
FCCID

UTP cable

Manufacturer
Model/type

S-UTP

Manufacturer
Model/type

Olicom
3650 4854

Belden
Belden-M Datatwist

Q vabbin
Datamax PIN: 9468

DANAK-193944

DELTA-K225159-1
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4.1

TESTS AND RESULTS

Conducted emission, AC mains (EN 55022, class A)
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Requirements
Specification EN 55022:1994
Test method EN 55022:1994 (CISPR 22:1993), class A
Frequency range 0.15-30 MHz
Limit: 0.15-0.50 MHz: 79 dBpV
(quasi-peak) 0.50-30 MHz: 73 dBuV
Limit: 0.15-0.50 MHz: 66 dBuVv
(average) 0.50-30 MHz: 60 dBpV
Supply voltage 230 VAC
Test record sheets and photos Annex 2

Resuits:

The emission was within the specified limits.

Comments:

None.
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Conducted emission, AC mains (EN 55022, class B)
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Requirements

Specification EN 50081-1:1992
Test method EN 55022:1994 (CISPR 22:1993), class B
Frequency range 0.15 - 30 MHz
Limit: 0.15-0.50 MHz: 66-56 dBuV
(quasi-peak) (decreasing lin. with the logarithm of freq.)

0.50-5 MHz: 56 dBpV

5-30 MHz: 60 dBpV
Limit; 0.15-0.50 MHz: 56-46 dBuV
(average) (decreasing lin. with the logarithm of freq.)

0.50-5 MHz: 46 dBpV

5-30 MHz: 50 dBuV
Supply voltage 230 VAC
Test record sheets and photos Annex 3

Results:

The emission was within the specified limits.

Comments:

None.
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4.3 Conducted emission, AC mains (FCC part 15, subpart B, class A)
Requirements
Specification FCC Rules and Regulations part 15, subpart B, class A
Test method FCC Rules and Regulations part 15, subpart B, class A
Test set-up ANSIC63.4:1592
Frequency range 0.45 - 30 MHz
Limit: (quasi-peak) 0.45-1.705 MHz: 60 dBpV
1.705-30 MHz: 69.5 dBuV
Supply voltage 115 VAC
Test record sheets and photos Annex 4
Results:

The emission was within the specified limits.
Comments:

None.
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4.4 Conducted emission, AC mains (FCC, class B / EN 55022, class B)

Requirements
Specification FCC Rules and Regulations part 15, subpart B class B,
demonstrated by compliance with EN 55022:1994, class B
Test method CISPR 22:1993
Frequency range 0.15 - 30 MH=z
Test set-up ANSI C63.4:1992
Limit: 0.15-0.50 MHz: 66-56 dBuVvV
(quasi-peak) (decreasing lin. with the logarithm of freq.)
0.50-5 MHz: 56 dBpV
5-30 MHz: 60 dBpv
Limit: 0.15-0.50 MHz: 56-46 dBpV
{average) (decreasing lin. with the logarithm of freq.)
0.50-5 MHz: 46 dBpV
5-30 MHz: 50 dBpV
Supply voltage 115 VAC
Test record sheets and photos Annex 5
Results:

The emission was within the specified limits.
Comments:

None.
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Conducted emission, AC mains (VCCI, class A)
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Requiremenis
Specification VCCI: 1989
Test method EN 55022:1994 (CISPR 22:1993), class A
Frequency range 0.15- 30 MHz
Limit: 0.15-0.50 MHz: 79 dBpv
(quasi-peak) 0.50-30 MHz: 73 dBuV
Limit: 0.15-0.50 MHz: 66 dBuV
(average) 0.50-30 MHz: 60 dBpV
Supply voltage 230 VAC
Test record sheets and photos Annex 6

Results:

The emission was within the specified limits.

Comments:

None.



4.6

Conducted emission, AC mains (VCCI, class B)
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Requirements
Specification VCCI:1989
Test method EN 55022:1994 (CISPR 22:1993), class A
Frequency range 0.15 - 30 MHz
Limit: 0.15-0.50 MHz: 66-56 dBuV
(quasi-peak) 0.50-5 MHz: 56 dBuV
5-30 MHz: 60 dBpV
Limit: 0.15-0.50 MHz: 56-46 dBuV
(average) 0.50-5 MHz: 46 dByV
5-30MHz: 50 dBuv
Supply voltage 230 VAC
Test record sheets and photos Annex 7

Results:

The emission was within the specified limits.

Comments:

None.



DANAK-193944
DELTA-K225159-1
Page 17 of 22

4.7 Radiated electromagnetic field (EN 55022, class A)

Requirements
Specification EN 55022:1994
Test method EN 55022:1994 (CISPR 22:1993), class A
Measuring distance 10m
Frequency range 30 - 1000 MHz
Limit: 30-230 MHz: 40 dBuV/m
(quasi-peak) 230-1000 MHz: 47 dBuV/m
Supply voltage 115 VAC
Test record sheets and photos Annex 8

Results:
The emission was within the specified limits.
Comments:

None.
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4.8 Radiated electromagnetic field (EN 55022, class B)

Requirements
Specification EN 50081-1:1992
Test method EN 55022:1994 (CISPR 22:1993), class B
Measuring distance 10 m
Frequency range 30 - 1000 MHz
Limit: 30-230 MHz: 30 dBpV/m
(quasi-peak) 230-1000 MHz: 37 dBpV/m
Supply voltage 115 VAC
Test record sheets and photos Annex 9

Results:
The emission was within the specified limits.
Comments:

None,
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Radiated electromagnetic field (FCC part 15, subpart B, class A)
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Requirements

Specification

FCC Rules and Regulations part 15, subpart B, class A

Test method FCC Rules and Regulations part 15, subpart B, class A

Test set-up ANSI C63.4:1992

Measuring distance 10 m

Frequency range 30 - 1000 MHz

Limit: 30-88 MHz: 39 dBuV/m

(quasi-peak) 88-216 MHz: 43,5 dBuV/m
216-960 MHz: 46 dBuV/m
960-1000 MHz: 49.5 dBpuV/m

Supply voltage 115 VAC

Test record sheets and photos

Annex 10

Results:

The emission was within the specified limits.

Comments:

None.



4.10

DANAK-193944

DELTA-K225159-1

Radiated electromagnetic field (FCC, class B / EN 55022, class B)
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Requirements

Specification

FCC Rules and Regulations part 15, subpart B, class B,
demonstrated by compliance with EN 55022:1995, class B

Test method

EN 55022:1995 (CISPR 22:1993), class B

Test set-up ANSI C63.4:1992

Measuring distance 10m

Frequency range 30 - 1000 MHz

Limit: 30-230 MHz: 30 dBuV/m
(quasi-peak) 230-1000 MHz: 37 dBuV/m
Supply voltage 115 VAC

Test record sheets and photos

Annex 11

Results:

The emission was within the specified limits.

Comments:

None.
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4.11 Radiated electromagnetic field (VCCI, class A)

Requirements
Specification VCCI: 1989
Test method EN 55022:1994 (CISPR 22:1993), class A
Measuring distance 10 m
Frequency range 30 - 1000 MHz
Limit: 30-230 MHz: 40 dBpV/m
(quasi-peak) 230-1000 MHz: 47 dBuV/m
Supply voltage 115 VAC
Test record sheets and photos Annex 12

Results:
The emission was within the specified limits.
Comments:

None.
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4.12 Radiated electromagnetic field (VCCI, class B)

Requirements
Specification VCCI: 1989
Test method EN 55022:1994 (CISPR 22:1993), class A
Measuring distance 10 m
Frequency range 30 - 1000 MHz
Limit: 30-230 MHz: 30 dBpV/m
(quasi-peak) 230-1000 MHz: 37 dBuV/m
Supply voltage 115 VAC
Test record sheets and photos Annex 13

Results:
The emission was within the specified limits.
Comments:

None.
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LIST OF INSTRUMENTS

ECNO. INSTRUMENT MANUFACTURER TYPE
29797 BILOG ANTENNA CHASE CBL6111A
29301  ARTIFICIAL MAINS NETWORK ROHDE & SCHWARTZ ESH2-Z5
29337  ARTIFICIAL MAINS NETWORK ROHDE & SCHWARTZ ESH2-Z5
29772 MEASURING RECEIVER ROHDE & SCHWARTZ ESvVP
29300 MEASURING RECEIVER ROHDE & SCHWARTZ ESH-3

29570 SOFTWARE v. 1.04 ROHDE & SCHWARTZ ESK-1
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ANNEX 2

Test record sheets and photos regarding
conducted emission, AC mains (EN 55022, class A)

(4 pages)
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ANNEX 3

Test record sheets and photos regarding
conducted emission, AC mains (EN 55022, class B)

(4 pages)
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ANNEX 4

Test record sheets and photos regarding
conducted emission, AC mains (FCC part 15, subpart B, class A)

(4 pages)
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ANNEX 5

Test record sheets and photos regarding
conducted emission, AC mains (FCC class B, EN 55022 class B)

(4 pages)



"S/V W0JIN0 VHIN3N JVA GTF

099 e 20 a.a

1A ___

b e
< \ 4

[

N1 xeed 0OF

TlOWesH ‘33Y Je3e0 ME-dJI

08

n
J9YHIAY = + NV3d ISVND = x ARGP

afeJaae/yjead 1SENP (UOTIENTRA3 TEUTS
"ZHW OE-QT ‘0 '8 8BY) 22088 NI

:oedg 3IeeL
Nh- =B8Q39Z2N 0u " {oJd iJo3eJdado
*3EvYD din—-8 JotTTpUOD - Jedp
(oF) ‘0QZE 20 Ti'nt3
8Fr SF GB8.UYH'ET 1881 30 JJe38
008G "0
- SUTBW ‘UDTSSTWe Palonpuo)

"4 3ue3s “3dap JW3 Hutriysa] sSIoTuUOJl23T3 V1134



"S/V WO0JIT0 F 3INIT JVA STF

2. P80 99 re o B

[ NWESARRRINATA N

[1/

N Jesd oOF

"LTEESH “Q3Y J83e0 ma-JI

08

n
J9VYH3AY = + Mvid ISVND = x AP

abeJare/yead 1Senp :UOTIENTRAS [BUTH
*THW 0€-G8T ‘0 "8 88SYD ZZ098 N3

Dedg 3eel
NP= 883022 io0u - foug rJojRJedo
*378Y0 4din=8 uag3Itpucs "Jedp
(t%) ‘0Q2E D0 *L'nt3
ZE ‘87 B8.HYW'ET 8L JO jJJE8
008t "0
_— SuTeuw ‘UOTSSTIWa pajanpuo)

“agd Juess "3dap JW3 bBut3ysa) soTu0Jl2BTI vi3d



DANAK-193944
DELTA-K225159-1

ANNEX 6

Test record sheets and photos regarding
conducted emission, AC mains (VCCI, class A)

(4 pages)
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ANNEX 7

Test record sheets and photos regarding
conducted emission, AC mains (VCC], class B)

(4 pages)
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ANNEX 8

Test record sheets and photos regarding
radiated electromagnetic field (EN 55022, class A)

(3 pages)
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ANNEX 9

Test record sheets and photos regarding
radiated electromagnetic field (EN 55022, class B)

(3 pages)
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ANNEX 10

Test record sheets and photos regarding
radiated electromagnetic field (FCC part 15, subpart B, class A)

(3 pages)
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ANNEX 11

Test record sheets and photos regarding
radiated electromagnetic field (FCC, class B / EN 55022, class B)

(3 pages)
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ANNEX 12

Test record sheets and photos regarding
radiated electromagnetic field (VCCI, class A)

(3 pages)
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ANNEX 13

Test record sheets and photos regarding
radiated electromagnetic field (VCCI, class B)

(3 pages)
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